



291 Fairfield Avenue
Fairfield, NJ 07004
Tel: 973-575-5252
Fax: 973 575-0799

REPORT NUMBER: 110112
REF. #: 516076
DATE: June 18, 1998
PAGE: 1 of 1

CLIENT:

Autograph Foliages
3631 Perkins Avenue
Cleveland, OH 44114

AUTHORIZATION:

Letter of authorization received from David Owen of The Joseph M. Stern Co. dated June 9, 1998.

SAMPLE DESCRIPTION:

One (1) sample received from the client on June 9, 1998. Client identified the sample as: " Natural Raffia Fiber From the Raphia Palm Tree"

TEST REQUESTED: Selected test as listed

TEST DATE: June 17, 1998.

RESULTS:

Surface Flammability of Carpets and Rugs
16 CFR Part 1630 FF1-70 & Part 1631 FF2-70

Test Criterion

A specimen passes the test if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame at any point.

Pass

Fail

8

0

Requirements:

At least 7 of the 8 specimens must meet the above criterion.

Conclusion:

The submitted sample was found to meet the criteria of the above code.

PREPARED BY:

End of Report

SIGNED FOR COMPANY BY:

Linda Kinderman
Technician - Flammability
Textile Services

Edward McCarthy
Supervisor Flammability
Textile Services

mh

Member of the SGS Group

REPORT OF TEST



SGS U.S. Testing Company Inc.

291 Fairfield Avenue
Fairfield, NJ 07004
Tel: 201-575-5252
Fax: 201-575-0789

REPORT NUMBER: 109749
REF. #: 515994
DATE: June 4, 1998
PAGE: 1 of 3

973
CLIENT: Autograph Foliages
3631 Perkins Avenue
Cleveland, OH 44114

RESULTS:

Surface Flammability of Carpets and Rugs
16 CFR Part 1630 FF1-70 & Part 1631 FF2-70

Test Criterion

A specimen passes the test if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame at any point.

	Pass	Fail
1. Artificial Grass Green dyed Raffia/ Woven polypropylene backing	8	0
2. Artificial Grass Natural Raffia Fiber/ Woven burlap backing	8	0

Requirements:

At least 7 of the 8 specimens must meet the above criterion.

Conclusion:

The submitted samples No. 1 & 2 were found to meet the criteria of the above code

PREPARED BY:

Linda Kinderman

Linda Kinderman
Technician - Flammability
Textile Services

mh

SIGNED FOR COMPANY BY:

Edward McCarthy

Edward McCarthy
Supervisor Flammability
Textile Services

Member of the SGS Group

ANALYTICAL SERVICES - PERFORMANCE TESTING - STANDARDS EVALUATION - CERTIFICATION SERVICES
SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDER-
STAND ALL OF THE DETAILS OF THE ENGAGEMENT, REPORTS REFLECT RESULTS ONLY OF THE 8 SPECIMENS OR PROCEDURES REFERRED TO THE TESTS CONDUCTED AND ARE LIMITED
TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLES WERE DRAWN. SGS U.S. TESTING COMPANY INC. HAS NOT
CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEAL, MARKS NOR INVENTION OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVER-
TISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITH-
OUT THE WRITTEN APPROVAL OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 90 DAYS.

REPORT OF TEST